AW-YAMA BUGGY PARTS LIST

NQ. Name QTY NO. Name QTY
80001 Throttle tie rod set 1 60109 Front wheer hub carrier 2
80002 Brake tie rod set 1 60110 Servo case 1
80003 Disc brake set 1 60111 Battery case cap 1
80005 Arm tie rod @ ball set 2 60112 Receiver case cap 1
80006 Steering tie rod @ ball set | 2 60115 Servo saver plate A 1
80007 Servo tie rod @ ball set 2 60116 Servo saver plate B 1
80301 Front wheel set 2 60117 Front guard deflector 1
80302 Rear wheel set 2 60118 Front guard bracket 2
80701 Differential set 1 60119 Antenna tube 1
81001 Front shock set 2 60120 Antenna tube cap 1
81002 Rear shock set 2 60121 Bolt sleeve 1
81801 Steering servo 1
81802 Throttle servo 1
81803 Transmitter 1 60201 Left roll bar 1
81804 Receiver 1 60202 Right roll bar 1
81805 Battery pack 1 60203 Rear spoiler support (L) 1
81806 Switch set 1 60204 Rear spoiler support (R) 1
81807 charger 1 60205 Front mounting plate i
60027 Body cover 1 60200 Rear mounting plate H
60028 Rear body cover 1 60207 Cent roll bar plate 1
60029 Body cover bracket 1 60208 Connector 1
60030 Rear body cover bracket 1 60209 Connector plate 2
60031 wing 1 60210 | Roll bar arm 1
60032 Body bolt 4
60034 Rear body bolt 2
60035 Body clip 7 60312 Wheel hub sque dirve 4
60036 Rear body clip 6

60401 Chassis 1
60101 Front/left suspension arm top 1 60402 Front arm brace mount 2
60102 Front/right suspension arm top 1 60403 Front shock head brace 1
60103 Front/left suspension arm lower | 1 60404 Roof plate 1
60104 Front/right suspension arm lower | 1 60405 Rear arm brace mount (L) 1
60105 Fornt suspension arm plate top 1 60406 Rear arm brace mount (R) 1
60106 Fornt suspension arm plate lower | 1 60407 Rear arm lower brace (L) 1
60107 Left side plate 1 60408 Rear arm lower brace (R) 1
60108 Right side plate 1 60409 Rear arm lower brace 1

16—




AW-YAMA BUGGY PARTS LIST

NO. Name QTY NO. Name QTY
60410 Clutch bracket 1 6000 Bearing 4
60411 Clutch bell mount 1 6092 Bearing 2
60412 Clutch bushing 1 60704 Gear 1
60415 Rear shock reinforcement plate | 1
60416 Chassis reinforcement plate 1
60417 Disc brake hub 1 60901 Rear/left suspension arm top 1
60418 Gears bolt sleeve 1 60902 Rear/right suspension arm top 1
60419 Driven plate 2 60903 Rear/left suspension arm lower 1

60904 Rear/right suspension arm lower | 1
60905 Rear arm topbrace 1
80501 Fuel tank set 1 60906 mount 1
60907 Rear/left guard deflector 1
60908 | Rear/right guard deflector |1
60601 Front drive axle 2 60909 Rear wheel hub carrier 2
60602 Rear drive axle 2 60910 Under guard 1
60603 Diff. Shaft 2 60911 Rear/left arm mount bar 1
60604 Drive shaft 2 60912 | Rear/right arm mount bar 1
60605 Drive axle 1 60915 Rear shock brace 1
60606 Tie rod (M8x32) 4 60916 Gear cover 1
60608 shaft ( €6x71) 2 60917 Engine brace 1
60609 shaft { €6x86) 4 60918 Rear wheel hub nut pedestal | 2
60610 shaft ( € 6x75) 2
60611 shaft ( C6x60) 2
60616 Roll bar brace rod ( C8x82) 2
60617 Roll bar brace rod (€8x34) 1
60618 Front wheel spacer 2
60619 Rear wheel spacer 2
60620 Screw 1
60621 Screw 2
60622 Spring 1
60701 Drive gear 1
60702 Idler gear 1
60703 Idler gear 1
608~2RS | Bearing 8

47~



SCREWS/NUTS PARTS LIST
NO. Description Name QTY NO. Description Name gry
61901 M6x25 4 61930 | ST4.2x19 Cross 57
61902 M6x20 5 61931 ST4. 2x16 recessed 14
61903 M5x25 2 61932 ST4, 2x13 countersunk [17
61904 M5x12 5 tapping
61905 M4x35 Hexagon y) screws
61906 Mdx30 socket cap 2 61933 ST4. 2x19 Cross 2
61907 | M4x25 head screws | ) 61934 | ST4. 2x13 recessed pan | 1
61908 M4x20 10 61935 ST2. 9x16 head tapping | 2
61910 Mdx16 11 61936 | STZ. 9x13 screws 8
61911 Mdx12 6 61937 ST2.9x10 1
61912 M3x20 1
61913 M4x55 2
61914 M6x30 1 61938 M3x3 Hexagon 5
61915 M3x8 80 61939 | M5x5 socket set 16
sCrews

61916 M5x25 Hexagon 4 61940 4 “E” rings 20
61917 M5x12 small pan 2 61941 5 3
61921 M5x30 head screws 2

61942 M6 Prevailing 5

61943 M3 torque tyge 4
61918 M3x10 Cross 1 61944 M4 hexagon nuts: | 17
61919 M3x16 recessed pan | 2 61945 | M5 6
61920 Mdx12 head screws 7

61946 | M4 6

61947 M5 Hexagon nuts

61948 | M6
61922 M5x20 11
61923 M5x16 12
61924 M5x12 Hexagon 10 61949 C5xT20x2 3
61925 M4x16 countsunk 11 61950 | GB97-87 3 3
61926 | M4x20 head screws | 3 61951 | GB97-87 4 Washers 4
61927 M4x25 1 61952 ¢ 8x20x2 1
61928 M4x12 2 61955 C10xCl6xl 1
61929 M4x8 1

61954 M6x9 Slotted set 2

SCrews

-18—




ENGINE PARTS LIST

NO. PART NO. NAME QTY NO. PART NO. NAME QTY
1 32F-A. 01.101 | Crankcase-L 1 38 12 %22 %7 Seal 1
2 32F-A, 01. 102 | Crankcase-R 1 39 32F. 08. 902 Air filter gasket 1
3 32F, 01.107 Crankcase cover 1 40 32F. 08. 901 Chock lever 1
4 32F, 01.108 | Washer 2 41 | M4x20 12
5 32F. 01.112 Lock pin 3 42 M5 = 16 4
6 32F. 01.116 (rankcase gasket 1 43 M5 x 20 Hexagon socket cap | 4
7 32F. 01.118 Cylinder gasket 1 44 M5 x 30 head screws 4
8 32F. 01.123 Intake gasket 1 45 M5 x 50 2
9 32F, 01.124 Carburtor gasket 1 48 M5 x 25 2
10 32F. 01,103 Clutch housing 1 56 M6 x 25 2
11 32F-A. 01, 301 | Piston 1 46 Md x 12 1
12 32F-A. 01.302 | Piston ring 1 47 M4 x 16 Cross recessed pan | 4
13 32F-A. 01. 303 | Piston pin 1 49 M5 % 60 head screws 2
14 32F. 01. 304 clip 2 50 M6 x 16 1
15 32F. 01, 305 Washer 1 51 ST4.2 %16 Tapping screws 2
16 32F. 01. 407 Washer - 1 52 GBY%6 C6x2 2
17 GB6177-85 nuts 1 53 GBYS6 €5 washers 1
18 32F-4. 01. 501 | Cylinder 1 54 GB955 €38 2
19 32F. 01,509 Silencer gasket 1 55 M6 x 21 Clutch screws 2
20 32F. 03. 301 Clutch shoes holder | 1 58 MS %16 Countersunk head 1
21 B-(C32.13. 801 | Muffler 1 screw

22 32F. 01,930 Crankshaft 1 57 28 C-Clip 1
23 32F. 02,801 insulator 1 59 32F. 07. 100 Pull starter 1
24 32F. 03. 901 Ciutch 1

25 32F. 06. 908 fiywheel 1

26 32F. 06. 801 Cut of f switch 1

27 32F. 08. 948 (arburetor 1

28 32F-A. 10, 801 | Engine cover—A 1

29 32F. 16. 960 Tgnition coil-A 1

30 32F. 08. 900 (leaner-A 1

31 C32F. 13,801 Pipe hoop 2

32 C32F.13.900 Exhaust muffler 1

33 CMR7H Spark plug 1

34 Ix4x10 Crank shaft key 1

35 6001 bearing 2

36 K8 x11x9 Wasit pin bearing 1

31 12 x28x7 seal 1

-19-




DIFFERENT LIST OF THE YAMA-BIGFOOT

NO. Name QTY

Fig. 1 601188 Front guard bracket 1
61933 screws ST4.2x19 2

60029B Body cover bracket 2

60403B Front shock head brace 1

61910 screws M4x16 4

Fig.2 | 61914 screws Md4x12 2
61944 Nuts M4 2

61959 Washers 6 2

600278 Body cover 1

60030B Body cover bracket 2

602018 Left roll bar 1

Fig.3 | 60202B Right roll bar 1
609078 Rear guard deflector 2

60908B Rear guard deflector 1

60931 screws ST4.2x16 )

60959 Washers 6 2

603018 Wheel rim 4

. 603078 Innuer foam 4
Fig. 4 17603098 | Outer tube 4
80301B Wheel L/R 4

~20-




DIFFERENT LIST OF THE YAMA-BIGFOOT

IH!I 60118

—600298

! / d/’////

i 6191L

U 933"_\\\\\\\ S0L038 ‘°5€§D ’ ;32;22225—6‘9A4
2R %ﬂ'o @Jy

<

IH!I E’/, 61959

g 600308
61931

Ez 61959
l -
|

609088

01—




